FCC Part 15.247 DA 00-705_Test Report

A.1.20 dB Bandwidth

Test Mode Test Channel EBW[MHZ] Limit{MHZz] Verdict
DH5 2402 0.7402 PASS
DH5 2441 0.8263 PASS
DH5 2480 0.8310 PASS

2DH5 2402 1.147 PASS
2DH5 2441 1.118 PASS
2DH5 2480 1.289 PASS
3DH5 2402 1.124 PASS
3DH5 2441 1.119 PASS
3DH5 2480 1.135 PASS
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Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_DH5_2402

i RL RF S0 AC SENSE:PULSE] ALIGN AUTO 02:14:574MDec09,2017 | _ |
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.40184 GHz
Ref Offset 7.01 dB
1Lo dB/div Ref 20.00 dBm -1.3515 dBm
og
100 ‘1 CenterFreq||
0.00 2.402000000 GHz
100 /_\\/"‘-ﬂ ’_\—"-—f’\
-20.0 1 f“"/r/ \Nﬂ\'_"‘- 1
300 /—/Vrf .‘\'\J‘\/g
400 i \/\
500 ‘\/‘\\w /V\/ \-\"\ vv‘_/"‘\-\f
-60.0
-70.0
Center 2.402 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200000 Kon
Auto Man
Qccupied Bandwidth Total Power 5.04 dBm
846.30 kHz Freqofteet
Transmit Freq Error -3.899 kHz OBW Power 99.00 % OHz
x dB Bandwidth 740.2 kHz x dB -20.00 dB
MSG STATUS

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_DH5_2441

i RL RF s0% AC SENSE:PULSE ALIGH AUTO 09:17:35 AM Dec 09, 2017
Icenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:»111
¥IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.44084 GHz
Ref Offset 7.01 dB
10aBiay ___Ref 20.00 dBm -1.4615 dBm
og
00 ‘1 Center Freq||
0.00 2.441000000 GHz
on AN PN
200 \J/“s./ﬂ \,\‘\ i
300 /—/”r/ S
400 f“’f RN
500 [~ ] \‘\‘\ W/W
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200,000 kﬂ;
Auto Man
Occupied Bandwidth Total Power 4.90 dBm
846.43 kHz Freqoftse
Transmit Freq Error -3,967 kHz OBW Power 99.00 % OHz
x dB Bandwidth 826.3 kHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
i RL RF

20 dB Bandwidth_ DH5_2480

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

{ S0n  AC SENSE:PULSE] ALIGNAUTO 022m0iAMDecog, 2017 [ |
ICenter Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.47984 GHz
Ref Offset7.01 dB
10 dB/div_ Ref 20.00 dBm -1.8129 dBm
og
00 1 Center Freq||
0.00 . 2.480000000 GHz
100 AN MmN
300 - d I,
40 _’_/\/JJA \r'\\m
500 FV\\ _ff \-._W/M'A
500
700
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 4.60 dBm
843.95 kHz Freqoftset
Transmit Freq Error -1.925 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 831.0 kHz x dB -20.00 dB
MSG STATUS

20 dB Bandwidth_2DH5_2402

SENSEPULEE]

{ | ALIGHN AUTO 09:23:27 AM Dec 09, 2017
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held:»111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.402124 GHz
Ref Offset 7.01 dB
1Lo dB/div Ref 20.00 dBm -4.4511 dBm
og
oo ] Center Freq||
0.00 A 2.402000000 GHz
-10.0 P
200 A ] e AN
/T T
-30.0
-40.0 / \’“\
500 R \—n\_ itV
b~
-60.0
-70.0
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 3.37 dBm
1.0718 MHz Freqoffse
Transmit Freq Error -11.361 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.147 MHz x dB -20.00 dB
MSG STATUS
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20 dB Bandwidth_2DH5_2441

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0 AC

20 dB Bandwidth_2DH5_2480

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

{ SENSEPULEE ALIGH AUTO 09:26:06 AM Dec 09, 2017
ICenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1/1
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.441126 GHz
Ref Offset 7.01 dB
10dBidiv  Ref 20.00 dBm -3.5628 dBm
og
00 1 Center Freq||
ooo ’ 2.441000000 GHz
100 PaT aWEY A
200 N ffj \\"‘H—r
-30.0 /,J \,\
-40.0
500 -\"M’\ PlaN /J r/(m
) L
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 4.03 dBm
1.0711 MHz Freqoftset
Transmit Freq Error -12.026 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.118 MHz x dB -20.00 dB
M3G STATUS

{ SENSEPULSE ALIGHN AUTO 09:28:33 AM Dec 09, 2017
Icenter Freq 2.480000000 GHz Center Freq: 2480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.480162 GHz
Ref Offset 7.01 dB
10aBian ___Ref 20.00 dBm -5.7480 dBm
og
oo ! Center Freq||
000 y 2.480000000 GHz
100 o R A . Newerun
200 it AN
-30.0 / \
-40.0 gy AS Ao
-50.0
-50.0
-70.0
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 4.25 dBm
1.1717 MHz Freqoffect
Transmit Freq Error -2.413 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.289 MHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
i RL

20 dB Bandwidth_3DH5_2402

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

{ RF S0n  AC SENSE:PULSE] ALIGNAUTO 023L0SAMDecog, 2017 [ |
ICenter Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1/1
HIFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.402 GHz
Ref Offset 7.01 dB
10dBidiv  Ref 20.00 dBm -3.7234 dBm
og
00 1 Center Freq||
0.0 ’\/\A 2.402000000 GHz
-10.0 i
200 A /«J }\“\,\. AN
/ T
-30.0
400 /’/ \\“
0.0 r\"’\'\ \/~\ W skl S §
7 I=vad
-60.0
-70.0
Center 2.402 GHz Span 2 MHz CF St
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200,000 kﬂ;
Auto Man
Occupied Bandwidth Total Power 3.92 dBm
1.0672 MHz Freqoftset
Transmit Freq Error -4.623 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.124 MHz x dB -20.00 dB
M3G STATUS

20 dB Bandwidth_3DH5_2441

SENSEPULEE]

1 : ALIGN AUTO 09:33:21 &AM Dec09, 2017
Icenter Freq 2.441000000 GHz Center Freq: 2441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.441 GHz
Ref Offset 7.01 dB
1Lo dBldiv Ref 20.00 dBm -3.5144 dBm
og
oo 1 Center Freq||
o.nn * 2.441000000 GHz
100 A0 RVENA
0.0 A S /NJ L\h‘“\“
‘/ oy
-30.0
400 \"““
500 V\‘-\YN-”JJJP V/“"""u"
500
700
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133ms 200,000 kHz
Auto Man
Occupied Bandwidth Total Power 4.05 dBm
1.0690 MHz Freqoffect
Transmit Freq Error -4.533 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.119 MHz x dB -20.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_3DH5_2480

SEMSEPULEE] ALIGN AUTO 09:35:07 &M Dec 09, 2017

RL RF S0 AC

M3G

x dB Bandwidth 1.135 MHz x dB -20.00 dB

STATUS

||enter Freq 2.480000000 GHz Center Freq: 2480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.48 GHz
Ref Offset7.01 dB
10cBidy___Ref 20.00 dBm -3.7750 dBm
og
o 1 Center Freq|
0.00 * 2.480000000 GHz
100 P JahY
200 e U /J \'\ e,
/ A !
300
400 H\'\
0 A R
: ol
500
700
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200.000 kHz
Auto Man
Occupied Bandwidth Total Power 3.84 dBm
1.0682 MHz Freq Offset
Transmit Freq Error -3.983 kHz OBW Power 99.00 % 0Hz
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A.2. Conducted Peak Output Power

Test Mode Test Channel Power[dBm] Limit[dBm] Verdict
DH5 2402 -1.084 30 PASS
DH5 2441 -1.246 30 PASS
DH5 2480 -1.615 30 PASS

2DH5 2402 -2.069 21 PASS
2DH5 2441 -1.813 21 PASS
2DH5 2480 -1.829 21 PASS
3DH5 2402 -1.797 21 PASS
3DH5 2441 -1.747 21 PASS
3DH5 2480 -2.021 21 PASS
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A.3.Carrier Frequency Separation

Test Mode Test Channel ResultiMHZz] LimitfMHz] | Verdict
DH5 2402 1.001 0.74 PASS
DH5 2441 0.994 0.83 PASS
DH5 2480 1.116 0.83 PASS

2DH5 2402 1.010 0.76 PASS
2DH5 2441 0.848 0.75 PASS
2DH5 2480 1.304 0.86 PASS
3DH5 2402 1.002 0.75 PASS
3DH5 2441 1.112 0.75 PASS
3DH5 2480 1.310 0.76 PASS
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Carrier Frequency Separation_DH5 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF So0%  Aac SEMSE:PLLSE ALIGN AUTO 09:42:33 AM Dec 09, 2017
|Center Freq 2.402500000 GHz Avg Type: Log-Pwr TacE[l23as5e |  Freauency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:iLow  #Atten: 30 dB cerF PPPPP
et 7015 AMKr1 1,001 25 MHg|| ~ AuteTune
10dBiciy_Ref 20.00 dBm -0.007 dB
|
10.0 '1/_\_2 CenterFreq
0o 2.402500000 GHz
PR g [ i
b SN P i AN
200 oo™ Wﬂ. o] m\"t,m
StartFreq
A0 2.401500000 GHz
-40.0
500
00 Stop Freq
2.403500000 GHz
-70.0
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WD TH FUMCTIOM VALUE A m Man
m--———
Py F | | 240183850GHz[  OB48dBm[ | [
3 O A Freq Offset
‘W
¢ Il
7
s I
o
10 I
11
4
MSG STATUS

Carrier Frequency Separation_DH5 2441

H ALIGH AUTO 09:47:15AM Dec 09, 2017
|Center Freq 2.441500000 GHz RAvg Type: RMS TacE[l23as5e |  Freauency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  #Atten: 30 dB CeT|P PP PP E
Ref Dffset 7.01 dB AMKkr1 994 kHz AdtoTune
10dBiciy_Ref 20.00 dBm 0.060 dB
10.0 ‘1 A2 CenterFreq
0.00 2.441500000 GHz
0.0 /jh mx‘\ /ffw—~ Mﬁ\\
200 e T
StartFreq
A0 2.440500000 GHz
-400
-50.0
00 StopFreq
2.442500000 GHz
-70.0
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTIOM WALUE & m Man
m--———
2 | 2441166GHz]  A101dBM[ [ | ]
&) | I B I Freq Offset
-
|
70
s Il
s Il
10 I
11 R
£

STATUS

=
@
[n]
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Carrier Frequency Separation_DH5 2480

Agilent Spectrum Analyzer - Swepl SA

il RL RF S0Q SEMSE:PULEE] ALIGH AUTO 09:47:51 AMDec09, 2017

|[Center Freq 2. 479500000 GHz | #Avg Type: RMS TRACE[1 2345 8 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:iLow  #Atten: 30 dB verPPPPPP
e OMeot701 dB AMKkr1 1.116 MHzZ Auto Tune
10dBiciv_Ref 20.00 dBm 0.453 dB
100 1A2 CenterFreq
0.00 2479500000 GHz
00 N %H f/JN -
200 M M M
StartFreq
=500 2.478500000 GHz
400
=00
00 Stop Freq
2480500000 GHz
700
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
m--———
] F |
3 - _— Freq Offset
g - 0Hz
¢ Il
7
s
o
10 I
11
4
MSG STATUS

Carrier Frequency Separation_2DH5_2402

ALIGH AUTO

il RL S0Q

10040011 AMDec 09, 2017

[center Freq 2 402500000 GHz #Avg Type: RMS WaE[{23e56| reduency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  ®Atten: 30 dB peT/F FRPFE
o OMeot701 4B AMKr1 1.010 MHzZ Auto Tune
10 dBiciv_Ref 20.00 dBm 0.043 dB
100 1 ,|_\‘2 CenterFreq
0m P ) e 2.402500000 GHz
-10.0 et Y
e StartFreq
00 2.401500000 GHz
-400
-50.0
w00 Stop Freq
2.403500000 GHz
-70.0
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUNCTION FUMCTION wWIDTH FUMCTION WALLE m Man
m--———
| 2401832GHz| 25%dBm| | [ ]
I S B Freq Offset
0 Hz

OO~ LN

A a s

STATUS

=
@
[n]
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Carrier Frequency Separation_2DH5 2441

Agilent Spectrum Analyzer - Swepl SA
il RL RF 508 SEMSE:PLLSE ALIGN AUTO 10:30:24 M Dec 09, 2017

|[Center Freq 2. 441500000 GHz | #Avg Type: RMS TRACE[1 2345 8 Frequency
PNO: Wide —=— T1rig: Free Run Avg|Hold: 10/10 TYPE IVl
IFGain:iLow  #Atten: 30 dB verPPPPPP
Ref Offset 7.01 dB AMkr1 848 kHz AdtoTune
10 gBIdiv Ref 20.00 dBm 0.776 dB
100 1 A|2 CenterFreq
0.00 - . 2441500000 GHz
10,0 e e ’I\mw‘“‘\wwn gt S e M
0 StartFreq
=500 2.440500000 GHz
400
=00
00 Stop Freq
2442500000 GHz
700
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
m--———
Py F |
3 - _— Freq Offset
g - 0 Hz
¢ Il
7
s I
o
10 I
11
4
MSG STATUS

Carrier Frequency Separation_2DH5_2480

il RL S0Q SEMSE:PULEE] ALIGH AUTO 10:31:45 AM Dac 09, 2017

[center Freq 2 479500000 GHz #Avg Type: RMS WaE[{23e56| reduency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  ®Atten: 30 dB peT/F FRPFE
o OMeot701 4B AMKrT 1.304 MHzZ Auto Tune
10 dBiciv_Ref 20.00 dBm -0.267 dB
10.0 1A2 CenterFreq
000 —Jal A}\ﬁﬁ 2.479500000 GHz
0.0 et A ek aietind il e LA At A
e StartFreq
00 2.478500000 GHz
-400
-50.0
w00 Stop Freq
2.480500000 GHz
-70.0
Start 2.478500 GHz Stop 2.480500 GHz CFStep
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUNCTION FUMCTION wWIDTH FUMCTION WALLE m Man
m--———
2 | 2478842GHz| 2691dBm | [ ]
] | I S B Freq Offset
g - 0Hz
|
7
s Il
oIl
10 I
11 R
4

STATUS

=
@
[n]
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Carrier Frequency Separation_3DH5_2402

Agilent Spectrum Analyzer - Swepl SA

il RL RF S0Q SEMSE:PULEE] ALIGH AUTO 10:06:35 AM Dec 09, 2017

|[Center Freq 2. 402500000 GHz | #Avg Type: RMS TRACE[1 2345 8 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:iLow  #Atten: 30 dB verPPPPPP
e OMeot701 dB AMKkr1 1.002 MHZ Auto Tune
10dBiciv_Ref 20.00 dBm -0.049 dB
100 142 CenterFreq
Dm o | ) 2.402500000 GHz
0n e S P T Akl i AR
0 StartFreq
=500 2401500000 GHz
-40.0
500
00 Stop Freq
2.403500000 GHz
-70.0
Start 2.401500 GHz Stop 2403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
m--———
i F | | 2402182GHz[  2616dBm[ | | ]
3 - I I R Freq Offset
1
¢ Il
7
s I
o
10 I
11
4
MSG STATUS

Carrier Frequency Separation_3DH5_2441

ALIGH AUTO

il RL S0Q

10:09:27 AM Dac 09, 2017

[center Freq 2 441500000 GHz #Avg Type: RMS WaE[{23e56| reduency
PNO: Wide —»— 1rig: Free Run Avg|Hold: 1010 TPE M Wiro'r'ohtohis-
IFGain:Low  #Atten: 30 dB CeT|P PP PP E
o OMeot701 4B AMKr1 1.112 MHzZ Auto Tune
10 gBIdiv Ref 20.00 dBm 0.718 dB
100 1A2 CenterFreq
0m - ¢ 2.441600000 GHz
100 e I Vo POy e NN PN
e StartFreq
00 2.440500000 GHz
-400
-50.0
00 Stop Freq
2.442500000 GHz
-70.0
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUNCTION FUMCTION wWIDTH FUMCTION WALLE m Man
m--———
| 2441040GHz[  319dBm| | | ]
I B B Freq Offset
0 Hz

OO~ LN

A a s

STATUS

=
@
[n]
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Carrier Frequency Separation_3DH5_2480

Agilent Spectrum Analyzer - Swepl SA

il RL RF S0Q SEMSE:PULEE] ALIGH AUTO 10:10:48 AM Dec 09, 2017

i F |
3
4
5
6
7
8
9
0
1

1
1
<

=
w
o]

|[Center Freq 2. 479500000 GHz | #Avg Type: RMS TRACE[1 2345 8 Frequency
PNO: Wide —»— 1'ig: Free Run Avg[Hold: 10/10 TrPE |11 okt
IFGain:iLow  #Atten: 30 dB verPPPPPP
e OMeot701 dB AMKr1 1.310 MHz Auto Tune
10 gBIdiv Ref 20.00 dBm -0.656 dB
100 1A2 CenterFreq
0.00 )l . 2479500000 GHz
100 bt i it s MMNWW%MMA
0 StartFreq
=500 2.478500000 GHz
400
=00
00 Stop Freq
2480500000 GHz
700
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTION WIDTH FUMCTIOM WALUE m Man
m--———
[ 2478840GHz[  2804dBm|[ | [ ]
S I Freq Offset
0Hz
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A.4.Dwell Time

Vo Shnne Width[?nusrlsr:op/ch] Hop;r[zt;lrly*ch] Prplltime) | (i) || Ve
DH5 2402 2,87 106.7 0.306 04 | PASS
DH5 2441 2.87 106.7 0.306 04 | PASS
DH5 2480 2,87 106.7 0.306 04 | PASS
2DH5 2402 2.88 106.7 0.307 04 | PASS
2DH5 2441 2.88 106.7 0.307 04 | PASS
2DH5 2480 2.88 106.7 0.307 04 | PASS
3DH5 2402 2.88 106.7 0.307 04 | PASS
3DH5 2441 2.88 106.7 0.307 04 | PASS
3DH5 2480 2.88 106.7 0.307 0.4 | PASS
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Dwell Time_DH5 2402

Agilent Spectrum Analyzer - Swept SA

] RL RF S0Q  AC SEMSE:PLLSE ALIGHN AUTO 09:15:16 &AM Dec 09, 2017
[Center Freq 2.402000000 GHz | Trig Delay-2533ms  Avg Type: Log-Pur TRACE[12345 6 Frequency

PNO: Fast ~—»— Trig: Video TP v

IFGainiLow  #Atten: 30 dB oeTP PPPPP
AMKr1 2.873 mg|| ~ AuteTune

10 B _Ref 20.00 dBm -0.52 dB
oo Center Freq
0m 1A2 2402000000 GHz

W

-10.0 ¥i TRIG LV}
0 StartFreq
o 2402000000 GHz

400

00 0
10 W StopFreq
' 2402000000 GHz
Center 2.402000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 10.13 ms (8001 pts) 1,000000 MHz

| MKR MODE| TRC) SCL

FUMCTION

FUNCTION wWIDTH

IEI-II 2873 ms 052 Bl ]

Iy
= OO~ N WM

-~

=
@
G

STATUS

Dwell Time_DH5_2441

FUNCTION VALUE

]
2531 ms g86dBm [ 0| 0000000 ]
_—_

uto Man

Freq Offset
0 Hz

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G AL SEMSERULEE ALIGN AUTC 09:17:56 &M Dec09, 2017
||Cente|- Freq 2.441000000 GHz Trig Delay-2.533 ms  Avg Type: Log-Pwr TRACE|1 2 3456 Frequency
PNO: Fast —»— Trig: Video TPE Wik
IFGain:Low #itten: 30 dB berfP PRFPFP
AMKr1 2.874 mg|| ~ AutoTune
10gBidiv_Ref 20.00 dBm -1.10 dB
0.0 Center Freq
0.0 1A2 2.441000000 GHz
100 7 TRIGT ||'.'
e StartFreq
300 2.441000000 GHz
400 R
500
0D m W Stop Freq
2.441000000 GHz
700
Center 2.441000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1.000000 MHz

| MER MODE| TRC) SCL.

2
3
4
5
6
7
8
9
0
1

1
1
<

=
w
(7]

FUNCTION

M-H 2874 ms 110 dBl
_mm—

FUNCTION WIDTH

STATUS

FUNCTION VALUE A

uto Man

Freq Offset
0 Hz
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Dwell Time_DH5 2480

Agilent Spectrum Analyzer - Swept SA

il RL RF 504 SEMSE:PULSE ALIGN AUTO 09:20:20 &AM Dec 09, 2017
||Center Freq 2. 480000000 GHz | Trig Delay-2533 ms  Avg Type: Log-Pwr TRACE|1 2345 6 Frequency
PNO: Fast —#~ 1hig: Video VPE||
IFGainlow  #hAtten: 30 dB P
Auto Tune
AMkr1 2.874 ms
10 cBrav__Ref 20.00 dBm -0.62 dB
ol Center Freq
0.00 1A2 2.480000000 GHz
-100 ﬁF 5 TRIG LVl
-200
StartFreq
900 2480000000 GHz
-400 —
£0.0
00 W Stop Freq
2.480000000 GHz
700
Center 2.480000000 GHz Span 0 Hz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts) 1,000000 MHz
| MER MODE| TRC) SCL FUHCTION FUNCTION WIDTH FUNCTION WALUE A m Man
A2 [ [t [(A 2874 ms 0 gzgg| [ [ ]
2 --ﬂm___
3 ] Freq Offset
4
5 0Hz
6
7
8
9
10
1
<
MSG STATUS

Dwell Time_2DH5_2402

Agilent Spectrum Analyzer - Swept SA
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Dwell Time_2DH5_2441

Agilent Spectrum Analyzer - Swept SA
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Dwell Time_2DH5_2480

Agilent Spectrum Analyzer - Swept SA
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Dwell Time_3DH5_2402

Agilent Spectrum Analyzer - Swept SA
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Dwell Time_3DH5_2441

Agilent Spectrum Analyzer - Swept SA
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Dwell Time_3DH5_2480

Agilent Spectrum Analyzer - Swept SA
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V) FCC Part 15.247 DA 00-705_Test Report

A.5.Hopping Channel Number

Test Mode Test Channel Number of Hopping Channel[N] Limit[N] | Verdict
DH5 2402 79 >=15 [ PASS
2DH5 2402 79 >=15 | PASS

3DH5 2402 79 >=15 [ PASS
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Hopping Channel Number_DH5 2402

Agilent Spectrum Analyzer - Swept SA

] RL RF SEMSEPULEE ALIGN AUTO 09:51:10 &M Dec0d, 2017
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Hopping Channel Number_2DH5_ 2402

Agilent Spectrum Analyzer - Swept SA
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Hopping Channel Number_3DH5 2402

Agilent Spectrum Analyzer - Swept SA
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N\ FCC Part 15.247 DA 00-705_Test Report

A.6.Band-edge for RF Conducted Emissions

I P B T
DH5 2402 On -0.801 -49.919 -20.8 PASS
DH5 2402 Off -1.303 -51.628 -21.3 PASS
DH5 2480 On -1.242 -50.538 -21.24 PASS
DH5 2480 Off -1.753 -51.656 -21.75 PASS
2DH5 2402 On -2.412 -50.839 -22.41 PASS
2DH5 2402 Off -2.988 -51.310 -22.99 PASS
2DH5 2480 On -2.386 -50.388 -22.39 PASS
2DH5 2480 Off -2.887 -50.730 -22.89 PASS
3DH5 2402 On -2.461 -50.602 -22.46 PASS
3DH5 2402 Off -2.394 -51.400 -22.39 PASS
3DH5 2480 On -2.511 -50.604 -22.51 PASS
3DH5 2480 Off -2.758 -50.590 -22.76 PASS
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Band-edge for RF Conducted Emissions_ DH5 2402 _Hopping On

Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_DH5_2402_Hopping Off

Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_ DH5 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA
] RL RF a0 & SEMSE:PLLEE ALIGN ALTD 09:50:14 AM Dec09, 2017

Icenter Freq 2. 483500000 GHz | #fwg Type: RMS MACE[T2a455| | reduency
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Band-edge for RF Conducted Emissions_ DH5 2480_Hopping Off
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 09:20:48 AM Dec09, 2017 F
[Center Freq 2. 489000000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
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Band-edge for RF Conducted Emissions_2DH5 2402 _Hopping On

Agilent Spectrum Analyzer, - Swept SA
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Band-edge for RF Conducted Emissions_2DH5 2402 _Hopping Off
Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_2DH5 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA

] RL RF a0 @ SENSE:PULEE ALIGHN AUTO 10:32:58 AM Dec 09, 2017 F
[center Freq 2. 483500000 GHz | #fwg Type: RMS TRACE[12 3456 requency
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Band-edge for RF Conducted Emissions_2DH5 2480 _Hopping Off

Agilent Spectrum Analyzer - Swept SA
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[Center Freq 2. 489000000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
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Band-edge for RF Conducted Emissions_3DH5 2402 _Hopping On

Agilent Spectrum Analyzer, - Swept SA

] RL RF 0@ SEMSEPULZE ALIGN AUTO 10:08:29 AM Dec 09, 2017
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Band-edge for RF Conducted Emissions_3DH5_2402_Hopping Off
Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_3DH5 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA
] RL RF a0 & SEMSE:PLLEE ALIGN ALTD 10:12:44 AM Dec0g, 2017

Icenter Freq 2. 483500000 GHz | #fwg Type: RMS MACE[T23455| | redUency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekl
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00 i Center Freq
0.00 0 2483500000 GHz
PN ARl ek .
0 ‘l e StartFreq
300 [A 2.453500000 GHz
-40.0 4
-500 \\ .2 ol Q :.g v A I
00 StopFreq
' 2513500000 GHz
-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL ¥ FUMCTION FUMCTION WIDTH FUNCTIOM VALUE m Man
1 III--‘EIEEEI—
[ f]  24835000GHz[ 52836dBm|[ | [ ]
[f[  25000000GHz| 52438dBm| [ | | Freq Offset
——— 0Hz
5 I R
6
7
]
9
10
1 - [ [ [ ]
<
M3G STATUS
Band-edge for RF Conducted Emissions_3DH5_2480_Hopping Off
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGHN AUTO 09:35:54 AM Dec09, 2017 F
[Center Freq 2. 489000000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottt
IFGainLow  HAtten:30 dB oer|F PPPF P
o Ofreet701 dB MKr4 2.499 615 00 GHz|| ~ AuteTune
10cBiay_Ref 20.00 dBm -50.590 dBm
o 1 Center Freq
0.00 { 2.489000000 GHz
-10.0 [",u ,m ]
200 / b 45
i | StartFreq
=500 | | 2.478000000 GHz
-400 “W ! |
ol Wl 2 ¢
L (TR REY,SYPRTY SPSPRYTRNY SV T Yqu oy PO YO SN AP SETESP T YT B! Stop Fre
-60.0 P q
2,500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2.200000 MHz|
MKR| MODE TRC| SCL FUMCTION FUMCTIOM WIDTH FUNCTION VALUE m Man
1 III--—__
III | f[  248350000GHz| 54837dBm|[ [ | |
[ f[  250000000GHz| &54632dBm[ [ | | Freq Offset
——— 0 Hz
- ]
M3G STATUS
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A.7.RF Conducted Spurious Emissions

Testode|  TESt, | StarFre | Stoofre | RBW | VBW oy [QA%%E'] Uit e
DH5 2402 30 25000 100 300 -1.388 | -46.555 | <-21.388 | PASS
DH5 2441 30 25000 100 300 -1.481 | -46.176 | <-21.481 | PASS
DH5 2480 30 25000 100 300 -1.828 | -45.763 | <-21.828 | PASS
2DH5 2402 30 25000 100 300 -1.388 | -45.445 [<9.91E+37| PASS
2DH5 2441 30 25000 100 300 -2.525 | -45.632 | <-22.525 | PASS
2DH5 2480 30 25000 100 300 -2.750 | -45.671 | <-22.75 | PASS
3DH5 2402 30 25000 100 300 -2.478 | -45.758 | <-22.478 | PASS
3DH5 2441 30 25000 100 300 -2.428 | -46.045 | <-22.428 | PASS
3DH5 2480 30 25000 100 300 -2.812 | -45.698 | <-22.812 | PASS
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RF Conducted Spurious Emissions_DH5_ 2402

Agilent Spectrum Analyzer - Swept SA

il RL RF So0G Al SENSE:PULSE ALIGN AUTO 09:15:56 &M Dec 09, 2017
ICenter Freq 2.402000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PHO: Wide —»~ 1rig:Free Run Avg|Held: 10/10 TYPE |I¥] Yokt
IFGain:Low #Atten: 30 dB DeTfP PPPPEP
Ref Offsot 7.01 dB Mkr1 2.401 838 50 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -1.388 dBm
fLog
Center Freq
100 2.402000000 GHz
1
0.oo .
/’“\Wn StartFreq
4100 2.401000000 GHz
_ . W " .
. N\M H "f*“ll,;\fw Stop Freq
2.403000000 GHz
-30.0 ’“JI J\\\
] RM W\”‘\ CF Step
i "\ 200.000 kHz
Auto Man
-50.0
-60.0 Freq Offset
' 0Hz
-70.0
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

STATUS

Agilent Spectrum Analyzer - Swept SA

|l RL RF S0Q  AC SEMSE PULSE ALIGHN AUTC 09:16:09 &AM Dec 09, 2017 F
[Center Freq 12.515000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PHO: Fast —»~ Trig:Free Run Avg|Hold: 210 TPE |1V et
IFGainlow  WAtten: 30 dB oeTfF FRFFRE
Auto Tune
Ref Offset 7.01 dB Mkr2 24.866 GHz
10 dBidiv  Ref 20.00 dBm -46.555 dBm
fLog
CenterFreq
100 12515000000 GHz
1
000 (
StartFreq
00 30.000000 MHz
-0 s Stop Freq
25.000000000 GHz
-30.0
00 CF Step
2.497000000 GHz
Auto Man
500
00 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

IMSG

ISTATUS
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RF Conducted Spurious Emissions_DH5 2441

Agilent Spectrum Analyzer - Swept SA

i RL RF Soq  AaC SENSE:PULSE ALIGN AUTO 09:18:20 AM Dec 09, 2017
ICenter Freq 2.441000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 7.01 dB MKr1 2.440 840 50 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm -1.481 dBm
Log
Center Freq
0.0 2.441000000 GHz

1 r——————————————
0.0o
/’\V«WW\ StartFreq
-10.0 M M 2.440000000 GHz
. g

200 e 0 P 4
L ﬂr\m Stop Freq
N'(V \f‘l 2.442000000 GHz
-300 ﬁﬂﬂﬁyﬁ \“WH
; A CF Step
e W WW 200.000 kHz
Auto Man

-A0.0
. Freq Offset
0Hz
=700
Center 2.441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Agilent Spectrum Analyzer, - Swept SA
i RL RF Soq  AC SEMSE:PULSE ALIGN AUTO 00:18:33 AM Dec09, 2017 F
ICenter Freq 12.515000000 GHz | #Avg Type: RMS TRACE[123 45 6 requency
PNO: Fast —»— 1rig: Free Run Avg|Hold: 2110 TP | ] il
IFGain:Low #Atten: 30 dB oeTP PPPPP
Auto Tune
Ref Offset7.01 dB Mkr2 24.510 GHz
10 dBidiv  Ref 20.00 dBm -46.176 dBm
fLog
CenterFreq
100 12.515000000 GHz
1
0.oo (
StartFreq
00 30.000000 MHz
200 s Stop Freq
25,000000000 GHz
300
400 CF Step
e 2.497000000 GHz
Auto Man
500 — ‘
S0 Freq Offset
0Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG STATUS
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RF Conducted Spurious Emissions_DH5_ 2480

Agilent Spectrum Analyzer - Swept SA
I RL RF SOs  AC

ALIGN AUTO

09:21:00AM Dec 09, 2017

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

ICenter Freq 2.480000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB perF PRPPP
Ref Offset 7.01 dB MKr1 2.479 839 00 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -1.828 dBm
Log
CenterFreq
10.0 2.480000000 GHz
1
0o
f’\mfm StartFreq
-10.0 »/ v(\\ 2.479000000 GHz
200 \rmr\f’“" {‘ﬁl‘N‘ﬂ W\M 2 BN
,«r{mﬁf" W 'lwm StOp Freq
2.481000000 GHz
300 !
-40.0 MJJ\} \M CF Step
200.000 kHz
WM W Auto Man
500
-60.0 Freq Offset
0Hz
700
Center 2.480000 GHz Span 2.000 MHz

MSG

Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC

STATUS

ALIGN AUTO

09:21:12 AM Dec 09, 2017

[center Freq 12.515000000 GHz | #Avg Type: RMS wack[l23456| T requency
PHO: Fast —— Ttig:Free Run Avg|Hold: 2110 THPE| I el
IFGain:Low  #Atten: 30 dB peTfP FPPF R
Auto Tune
Ref Offset 7.01 dB Mkr2 23.536 GHz
10 dBidiv  Ref 20.00 dBm -45.763 dBm
fLog
CenterFreq
100 12515000000 GHz
1
0.00
StartFreq
A0n 30.000000 MHz
-ZD D 2T TA] Stop Freq
25.000000000 GHz
300
-40.0 5 —] CF Step
’ 2.497000000 GHz
Auto Man
500 |
500 Freq Offset
0Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_2DH5_ 2402

Agilent Spectrum Analyzer - Swept SA

|l RL RF S0%  AC SENSE:PULESE] ALIGN AUTO 09:15:56 &M Dec09, 2017
|ICenter Freq 2.402000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB cerlP FRFPRP
Ref Offset 7.01 dB MKkr1 2.401 838 50 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -1.388 dBm
Log
CenterFreq
100 2.402000000 GHz

1 I
m //‘\wmw StartFreq

-10.0 OMM/ M\\ 2.401000000 GHz

0 e Py e Stop Freq
¥ i

J\\\ 2.403000000 GHz

) P\M \W\q‘\ CF Step
i v ™ 200.000 kHz
Auto Man

600

Freq Offset
0Hz

600

-f00

Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG STATUS

Agilent Spectrum Analyzer - Swept 5A

i RL RF S0q  AC SEMSE:PULEE ALIGN AUTD 09:16:09 AM Dec 09, 2017 F
ICenter Freq 12.515000000 GHz | #hvg Type: RMS TRACE[1 2345 6 requency
PHO: Fast —»— Trig: Free Run Avg|Held: 2110 TYPE M ikttt
IFGaimLow  WAtten: 30 dB verlP PPPPP
Auto Tune
Ref Offset 701 dB MKr2 24.866 GHz
10 dBidiv  Ref 20,00 dBm -46.555 dBm
fLog
Center Freq
100 12.515000000 GHz
1
0.o0 (
StartFreq
0o 30.000000 MHz
200 Sled StopFreq
25000000000 GHz
-30.0
400 CF Step
2.497000000 GHz
Auto Man
-500
w00 Freq Offset
0 Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG STATUS
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RF Conducted Spurious Emissions_2DH5 2441

Agilent Spectrum Analyzer - Swept SA

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

i RL RF S0%  AC SENSE:PULSE ALIGN AUTO 09:26:50 AM Dec 09, 2017
lCenter Freq 2.441000000 GHz #Avg Type: RMS WacE[123456 | | requency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE I Wbl
IFGainLow  #Atten: 30 dB petP PRPFE
Ref Offset 7,01 dB MKr1 2.440 849 25 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm -2.525 dBm
Log
CenterFreq
0o 2441000000 GHz
0.oo ’1
W StartFreq
00 _f/n Mﬂ\a o 2.440000000 GHz
N g
200 1], ﬂﬂ i ﬁ
i ?H ¥ U 1] ~272.53 dom Stop Freq
}ﬂ U\ 2.442000000 GHz
-30.0 J’ﬁ(ﬂ ¥ M
; ! " CF Step
o0 WV' ] %MW' 200.000 kHz
Auto Man
-A0.0
w0 Freq Offset
' 0 Hz
=700
Center 2.441000 GHz Span 2.000 MHz

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

i RL RF S0q  AC SENSE:PULSE ALIGN AUTO 09:27:02 AM Dec 09, 2017 F
ICenter Freq 12.515000000 GHz | #Avg Type: RMS TReCE[123456 requency
PNO: Fast —»— Ttig:Free Run Avg[Hold: 210 TYPE I it
IFGain:Low  W#Atten: 30 dB CETPFRPRE
Auto Tune
Ref Offset 7.01 dB Mkr2 18.002 GHz
10 dBidiv ~ Ref 20.00 dBm -45.632 dBm
fLog
CenterFreq
o8 12515000000 GHz
Q.00 1
StartFreq
A0 30.000000 MHz
-00 7753 dom Stop Freq
25.000000000 GHz
=300
400 9 CF Step
. 2.497000000 GHz
Auto Man
-50.0
. Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

ISTATUS
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RF Conducted Spurious Emissions_2DH5_ 2480

Agilent Spectrum Analyzer - Swept SA

|l RL RF S0%  AC SENSE:PULESE] ALIGN AUTO 09:29:37 &M Dec 09, 2017
Icenter Freq 2.480000000 GHz #Bvg Type: RMS mACE[12345¢5 | | reduency
PNO: Wide —— 1rig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP P RFFP
ot Offeet 701 dB Mkr1 2.479 833 75 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm -2.750 dBm
Log
Center Freq
oo 2.480000000 GHz
0.0o ’1
R StartFreq
10,0 //u.un,wfw"j il \““‘*\mm\ 2.479000000 GHz
200 / \
r Y -22.75 dBm| Stop Freq
/ \\\ 2.481000000 GHz
30.0 #ﬁl \w
P P CF Step
' 200.000 kHz
Auto Man
-50.0
a0 Freq Offset
0Hz
-70.0
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

I RL RF S0Q  AC SEMSEPULSE ALIGH AUTO 09:20:49 AM Dec 09, 2017 F
[Center Freq 12.515000000 GHz | #Avg Type: RMS TRACE[12 345 6 requency
PHO: Fast —— 1Vig:FreeRun Avg[Hold: 2110 TVPE|M bty
IFGainLow  MAtten:30 dB perff FRFFF
Auto Tune
Ref Offset 7.01 dB Mkr2 24.994 GHz
10 dBidiv  Ref 20.00 dBm -45.671 dBm
JLog
CenterFreq
100 12515000000 GHz
000 1
StartFreq
00 30.000000 MHz
-0 2275 o Stop Freq
25.000000000 GHz
00
00 ) CF Step
2.497000000 GHz
Auto Man
500
D Freq Offset
0Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_3DH5_ 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF Soq  AaC SENSE:PULSE ALIGN AUTO 09:32:04 AM Dec09, 2017
Icenter Freq 2.402000000 GHz #Avg Type: RMS WacE[123456 | | requency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE I Wbl
IFGainLow  #Atten: 30 dB perfP PP PP
Ref Offset 7,01 dB Mkr 2.402 159 75 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -2.478 dBm
Log
Center Freq
o8 2.402000000 GHz
1
0.0o
WW StartFreq
100 o in A - 2.401000000 GHz
WUWW' Wﬂ f v\m
0 ! *i,f iy 7275 o StopFreq
,J \'\,\ 2.403000000 GHz
00 N,/W ! \qﬂ“
400 CF Step
' wﬂl‘f' Ml 200.000 kHz
"WVM Auto Man
-50.0
w0 FreqOffset
0Hz
-70.0
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

i RL RF Soq Al SEMSE:PULSE ALIGN AUTO 09:32:15 4M Dec09, 2017 F
[Center Freq 12.515000000 GHz | #Avg Type: RMS TRACE[123456 requency
PHO: Fast —— 1rig:Free Run Avg|Held: 2110 TPE| M et
IFGainlow  #Atten: 30 dB perfP PPPP P
Auto Tune
Ref Offset 7.01 dB Mkr2 23.096 GHz
10 dBidiv ~ Ref 20.00 dBm -45.758 dBm
fLog
CenterFreq
0D 12.515000000 GHz
000 1
StartFreq
00 30.000000 MHz
e BELTEED | Stop Freq
26.000000000 GHz
-300
-40.0 57— CF Step
’ 2.497000000 GHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG STATUS
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RF Conducted Spurious Emissions_3DH5_ 2441

Agilent Spectrum Analyzer - Swept SA

|l RL RF S0%  AC SENSE:PULESE] ALIGN AUTO 09:34:05 &M Dec 09, 2017
ICenter Freq 2.441000000 GHz #lAvg Type: RM3 TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB cerlP FRFPRP
Ref Offset 7.01 dB MKr1 2.441 153 50 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -2.428 dBm
Log
Center Freq
10 2.441000000 GHz
, ]
0m W"/’\
StartFreq
100 4 i ﬂuW \\ 2.440000000 GHz
| T MR ——
w0 L REZEXE | StopFreq

|
WY ! .L i 2.442000000 GHz
30.0

!
400 v{\( V\(\“m CF Step
wmf 200.000 kHz
Auto Man

600

Freq Offset
0Hz

600

-f00

Center 2.441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG STATUS

Agilent Spectrum Analyzer - Swept SA

i RL RF 00 AC SEMNSE:PULSE ALIGN AUTO 09:34:18 AM Dec 09, 2017 F
[Center Freq 12.515000000 GHz | #Avg Type: RMS TRACE[123456 requency
PNO: Fast —— 1rig:FreeRun Avg[Hold: 210 THPE | il
IFGain:Low  #Atten: 30 dB ver|P P PPPP
Auto Tune
Ref Offset 7.01 B Mkr2 24.391 GHz
10 dBidiv ~ Ref 20.00 dBm -46.045 dBm
fLog
CenterFreq
0D 12.515000000 GHz
Q0o 1
StartFreq
00 30.000000 MHz
e Zzzzdn) Stop Freq
25,000000000 GHz
-300
400 CF Step
2.497000000 GHz
Auto Man
-50.0
510 FreqOffset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MEG STATUS
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RF Conducted Spurious Emissions_3DH5_ 2480

Agilent Spectrum Analyzer - Swept SA

i RL RF Soq  AaC SENSE:PULSE ALIGN AUTO 09:36:06 AM Dec 09, 2017
Icenter Freq 2.480000000 GHz #Avg Type: RMS macE[l2345¢6| | reduency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE I Wbl
IFGain:Low  #Atten: 30 dB perfP FPPFE
Auto Tune
Ref Offset 7.01 dB MKr1 2.479 833 75 GHz
10 dBidiv  Ref 20.00 dBm -2.812 dBm
Log
Center Freq
o8 2.480000000 GHz
0.0o 1
“\,VW StartFreq
00 . Wl " 2.479000000 GHz
| il o T W
200 NM | | \'pq b 2251 dB
{ -22.81 dBn| Stop Freq
M‘ \’LV 2.481000000 GHz
-30.0 o
400 INJ\( \Q‘\ CF Step
W i 200.000 kHz
O | S
£0.0 f
T
. Freq Offset
0Hz
-70.0
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

il RL RF 500 AC SENSE:PULSE ALIGH AUTO 09:36:19 AM Dec 09, 2017 F
Icenter Freq 12.515000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —»~ 1tig:Free Run Avg|Hold: 2M0 THPE |IM Wbttt
IFGainlow  #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 24.551 GHz
10 dBidiv  Ref 20.00 dBm -45.698 dBm
fLog
Center Freq
0o 12.515000000 GHz
0.00 1
StartFreq
0o 30.000000 MHz
-0 -22.81 dBm| Stop Freq
25.000000000 GHz
-30.0
400 CF Step
2.497000000 GHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

STATUS
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A.8.Restrict-band band-edge measurements

I\-/Irgjf-:- Hopping | Freq. IF dogvrﬁ]r Gain ?:I:Cliglt‘j [ dBuEV/m] Detector [ dI;LT/i/tm] Verdict
DH5 Off 2310.0 [ -44.93 2 0 52.27 PEAK 74 PASS
DH5 Off 2310.0 | -55.68 2 0 41.52 AV 54 PASS
DH5 Off 2390.0 [ -45.55 2 0 51.65 PEAK 74 PASS
DH5 Off 2390.0 | -55.37 2 0 41.83 AV 54 PASS
DH5 Off 24835 -45.31 2 0 51.89 PEAK 74 PASS
DH5 Off 2483.5( -55.14 2 0 42.06 AV 54 PASS
DHS Off 2500.0 ( -44.71 2 0 52.49 PEAK 74 PASS
DH5 Off 2500.0 [ -55.03 2 0 42.17 AV 54 PASS
2DH5 Off 2310.0 [ -44.06 2 0 53.14 PEAK 74 PASS
2DH5 Off 2310.0 | -55.39 2 0 41.81 AV 54 PASS
2DH5 Off 2390.0 [ -44.29 2 0 52.91 PEAK 74 PASS
2DH5 Off 2390.0 [ -55.08 2 0 42.12 AV 54 PASS
2DH5 Off 2483.5 | -44.59 2 0 52.61 PEAK 74 PASS
2DH5 Off 2483.5 -54.80 2 0 42.40 AV 54 PASS
2DH5 Off 2500.0 [ -44.67 2 0 52.53 PEAK 74 PASS
2DH5 Off 2500.0 [ -54.70 2 0 42.50 AV 54 PASS
3DH5 Off 2310.0 -43.18 2 0 54.02 PEAK 74 PASS
3DH5 Off 2310.0 | -55.36 2 0 41.84 AV 54 PASS
3DH5 Off 2390.0 [ -43.66 2 0 53.54 PEAK 74 PASS
3DH5 Off 2390.0 | -55.07 2 0 42.13 AV 54 PASS
3DH5 Off 2483.5 | -45.19 2 0 52.01 PEAK 74 PASS
3DH5 Off 2483.5 -54.88 2 0 42.32 AV 54 PASS
3DH5 Off 2500.0 [ -43.41 2 0 53.79 PEAK 74 PASS
3DH5 Off 2500.0 [ -54.74 2 0 42.46 AV 54 PASS
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Restrict-band band-edge measurements 2402 _PEAK

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 09:16:264M Dec0d, 2017

[center Freq 2.352000000 GHz | Avg Type: Log-Pwr mecE[[zo45g|  requency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TPE | ikt
IFGain:Law #Atten: 30 dB oeTP FRFEF
ot Offeet 701 dB Mkr3 2.390 000 GHZ Auto Tune
10 dBidiv Ref 20.00 dBm -45.545 dBm
og
100 g Center Freq
00 m 2352000000 GHz
-10.0 ( \ I —
0 ] StartFreq
=00 5 3 r 2300000000 GHz
-40.0
hmmﬁ»f.u L 9 PIRTTN -N NI GRTTIPNT | IR AP n.’ni f it |J.||.|‘.|..JA.AL|IMW
-50.0
0 Stop Freq
2.404000000 GHz
700
Start 2.30000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 10.400000 MHz
MKR MODE| TRC| SCL # Y FUNCTION FUNCTION WIDTH FUNCTION VALUE A M Man
il N | [f]| 2401894 GHz] -1.262 dBm ]
| N | | -44.934 dBm ]
45 545 dBm ] Freq Offset
5 ] ] 0Hz
6 - ] ]
7 I ]
8 I ]
9 ] ]
10 - ] ]
11 - ] ]
< >
MEG STATUS

Restrict-band band-edge measurements_2402_AV

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 09:16:38 M Dec 09, 2017
|ICenter Freq 2.352000000 GHz | Avg Type: Log-Pwr TRACE[1[2345 6 Frequency
PHO- Fast ~#~ 1rig:Free Run Avg[Hold: 1110 TYPE |V okt
IFGain:Low #Atten: 30 dB veT|P PPPPP
Ref Offset 701 dB Mkr3 2.390 000 GHZ Auto Tune
10 dBidiv__Ref 20.00 dBm -55.365 dBm
og
100 CenterFreq
0.0 2.352000000 GHz
-10.0 (‘g
=200 A
\ StartFreq

-30.0

2.300000000 GHz|
-40.0

]

[}

3
{ ¢ ]

500

00 StopFreq
' 2.404000000 GHz
700
Start 2.30000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 8.109 s (8001 pts) 10.400000 MHz,
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTION VALUE M Man
(N | [f]  2401868GHz[ -12874dBm| [ |
[ N[ [f] 2310000GHz| &5677dBm| | |
[ F]  2390000GHz|  55365dBm| | Freq Offset
] 0Hz
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Restrict-band band-edge measurements 2480 PEAK
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